ASSEMBLY INSTRUCTION

SKU CODE:(N859P374404)

INSTRUCTIONS DE MONTAGE

SKU NUMBER:(N859P374404)

1/6




ASSEMBLY INSTRUCTION

INSTRUCTIONS DE MONTAGE




Part List (N859P374404)

Liste des pieces

A B C
Headboard A-1pc Headboard B-1pc Side Rail-2pcs
Cap de téte A Cap de téte B Rail latéral
D E F
Footboard-1pc Center Rail-1pc Bed Slat-1pc
Footboard Centre Rail Lit Slat
G H I
=t
' \
’@ lﬁ 0
Center Support Leg-3pcs Iron Bracket-2pcs L-lron-4pcs
Centre de soutien jambe support en fer L-fer

3/6




Hardware List (N859P374404)

Liste du matériel

Bolt-5pcs @5/16" x 1-1/2"
boulon

Bolt-21pcs @1/4" x 1"
boulon

S

Spring Washer-5pcs @5/16"
Laveuse printemps

4

Flat Washer-5pcs @5/16"
lave-linge plat

5

S

Spring Washer-17pcs @1/4"
Laveuse printemps

6

Flat Washer-19pcs &1/4"
lave-linge plat

7
Screw-7pcs #8%1"
vis

8
Allen Wrench-1pc 4.0x21x57
Clé Allen

9

Bolt-3pcs @1/4" x 1-1/2"
boulon

==

Assembly Tools Required (Not Included)
Outils d'assemblage requis (Non Inclus)

4/6




STEP 2:
Etape 2:

5/6




0 ]
4pcs

STEP 4:

@ I
2pcs

2pcs

Oz
6pcs

STEP 5:

STEP 6:

6/6




